




 

R3 Innovations Inc. Discharge 
Increase: Request for Notice of 
Alteration 

Final 

March 8, 2021 

 

Prepared for: 
 
HyLife Foods Ltd./R3 Innovations Inc. 
 
 
Prepared by: 
 
Stantec Consulting Ltd. 
500-311 Portage Avenue 
Winnipeg, MB  R3B 2B9 
 
 

Project Number: 111440368 

 
 









R3 INNOVATIONS INC. DISCHARGE INCREASE: REQUEST FOR NOTICE OF ALTERATION 

i 

Executive Summary 

R3 Innovations Inc. and the Town of Neepawa operate the R3 Innovations Industrial Wastewater 
Treatment Facility (R3 IWWTF) that exclusively serves the HyLife Foods pork processing plant in the 
Town of Neepawa, Manitoba. The R3 IWWTF has been in operation at this location since it was 
constructed in 2009. Licence 2870 RRR, originally dated December 18, 2014, is the current Environment 
[...]
hours per day followed by a clean-up sanitation period up to four to six hours in duration.  

Periodically production extends into six days per week.  Operations of the IWWTF consists of 

one 10-hour shift and one 8-hour shift from Monday through Friday for 17.5 hours per day (7:00 

AM to 12:30 AM) coverage, with one 10 hour per day coverage over the weekend.  During the 

Saturday kill days, the IWWTF is staffed from 7:00 AM to 12:30 AM.  Current operations 

staffing consists of seven (7) full time personnel. 

 

For nitrification, 4.57 lbs O2/lb NH3-N nitrified was used to estimate nitrification oxygen 

demand.  Nitrification also consumes about 7.0 lbs alkalinity/lb NH3-N nitrified.  Denitrification 

of the nitrate-nitrogen (NO3-N) produces about 2.8 lbs O2 equivalent per lb NO3-N denitrified 

and about 3.5 lbs alkalinity per lb NO3-N denitrified.  The process design analysis presented in 

Table 8 did not take credit for denitrification in the design of the aeration equipment, therefore 

providing for a conservative oxygen transfer system design evaluation.   

 

Oxygen transfer requirements were calculated assuming 1.5 lbs O2/lb cBOD5 removed and 4.57 

lbs O2/lb NH3-N nitrified.  The oxygen transfer horsepower requirements for the current average 

day and maximum week operating conditions are about 114 Hp and 229 Hp; respectively, as 

indicated in Table 8.  These horsepower requirements can be met with the existing three 100 Hp 

(each) blowers, with two or three blowers operating.  The oxygen transfer horsepower 

requirements for the projected average day and maximum week operating conditions at the 8,200 

hogs/day production rate are 133 Hp and 267 Hp, respectively, as indicated in Table 8.  Again, 

these horsepower estimates do not allow for the COD removal by the denitrification occurring in 

the anoxic basin which provides significant oxygen transfer equivalence.  The current aeration 

basin operating dissolved oxygen concentrations have been in acceptable ranges at the current 

operating conditions.  Therefore, the oxygen transfer horsepower requirements at the proposed 

8,200 hogs/day production rate can be met with the existing three 100 Hp (each) blowers, with 

two or three blowers operating. 

 

Therefore, the process design information provided in Table 8 indicates that the current IWWTF 

can reliably process ad treat the flows and loads from the proposed production rate of 8,200 

hogs/day.  The following paragraphs present a brief description of each treatment process 

component and the corresponding treatment capacities. 

 

New Raw Influent Lift Station 

 

The recent expansion at the IWWTF included a new raw influent lift station with two new 70 

L/sec pumps.  This new lift station should be able to handle the future expansion and sanitation 

flows of over 100 L/sec up to an instantaneous peak flow of 150 L/sec during the same sanitation 

time period (typically four to six hours).  The new influent lift station should be able to reliably 

handle the projected flows for the 8,200 hogs/day production rate. 

 

  



 

12 

New Rotary Screen 

 

A new rotary screen, internally fed, 0.030 inches slot openings, was installed during the recent 

expansion at the IWWTF with a capacity of 140 L/sec.  The new screen should be able to 

reliably handle the projected flows for the 8,200 hogs/day production rate. 

 

Pre-Attenuation Tank 

 

A new Pre-Attenuation Tank was also installed during the recent expansion at the production 

facility.  The new Pre-Attenuation Tank was installed after the rotary screen with a capacity of 

570 m3.  A jet mixing system was provided to mix the tank contents with a recirculation pump 

capacity of 120 L/sec.  The new pre-attenuation tank should be adequate for the projected flows 

for the 8,200 hogs/day production rate. 

 

Raw Influent and Screening 

 

Process wastewater flows (pre-attenuation tank effluent), sanitary sewer wastewater, barn waste, 

and truck wash flows are combined just outside the processing facility.  The existing pump 

station lifts the combined wastewaters into a force main and conveys flows to the primary 

treatment building at the IWWTF. 

 

These raw influent pumping and screening facilities process all flows that occur during the 

production schedule.  Flows can vary widely during a production day.  Most of the current 

wastewater flows occur during the 8-hour workday with additional wastewater coming as a result 

of cleaning flows after the production day.  The raw influent pumping and screening facilities are 

sized for 75.6 L/sec.  The influent screen size is 1.0 mm.  The influent screening facility will be 

adequate for the projected operating conditions at the 8,200 hogs/day production rate. 

 

Screened Water Lift Station 

 

The existing screened water lift station was upgraded to handle the screened wastewater flow 

from the new cut floor and production facility with one new pump at 70 L/sec and replacing the 

two old 76 L/sec pumps with two new 70 L/sec pumps for a total of three 70 L/sec pumps.  The 

existing screened water lift station will be adequate for the projected operating conditions at the 

8,200 hogs/day production rate. 

 

Primary Treatment – First Stage DAF 

 

The first stage DAF has the hydraulic capacity and solids loading capacity to handle the 

projected conditions for the 8,200 hogs/day production rate.  Also, the sanitation flows of over 

100 L/sec up to an instantaneous peak flow of 150 L/sec during the same sanitation time period 

(typically four to six hours) can be handled by the first stage DAF since these flows will be fed 

from the new Pre-Attenuation Tank.   

 

Flow Attenuation Tank 

 

The recent production increase to 7,500 to 8,000 hogs/day provide a total estimated 340 m3/day 

recycle flow streams through the IWWTF.  This tank was sized for 2.5 days at an equalized flow 



 

13 

of 1,520 m3/day.  Assuming the same recycle streams of 340 m3/day for the 8,200 hogs/day 

production increase, the Attenuation tank will provide 2.1 days holding capacity at the average 

operating conditions and 1.7 days at the peak operating conditions.  These new process design 

conditions should provide adequate holding capacity for the projected operating conditions at the 

8,200 hogs/day production rate. 

 

Primary Treatment – Second Stage DAF 

 

The second stage DAF has not been operating for the last couple of years.  It was recently placed 

online for a trial period and was operated without chemical conditioning and performed well 

with comparable design conditions relative to COD and TSS removal. The second stage DAF 

can be placed online if needed to reduce the loadings to the secondary biological MBR treatment 

system.  

 

Activated Sludge/MBR System 

 

The activated sludge system is currently operating at F/M ratios of 0.052 and 0.110 Kg 

BOD5/day/Kg MLVSS at average day and maximum week operating conditions; respectively, 

with an average MLVSS of 8,076 mg/L.  At the projected operating condition of 8,200 hogs/day 

production the F/M ratios will increase slightly to 0.060 and 0.128 Kg BOD5/day/Kg MLVSS at 

average day and maximum week operating conditions; respectively, assuming the same MLVSS 

concentration of 8,076 mg/L.   

 

The oxygen transfer horsepower requirements at the current average day and maximum week 

operating conditions can be provided with the existing aeration equipment and the three 100 Hp 

blowers.  For the projected hog kill rate of 8,200 hogs/day, the oxygen transfer horsepower 

requirements can also be provided with two to three of the 100 Hp blowers in operation.  The 

projected maximum oxygen transfer horsepower requirements at the 8,200 hogs/day kill rate 

operating condition is estimated to be less than the current blower capacity of 300 Hp.  Also, as 

previously indicated, the process design analysis did not take credit for denitrification in the 

design evaluation; therefore, the actual projected maximum oxygen transfer capacity is 

conservative at the projected hog kill rate of 8,200 hogs/day.  

 

Phosphorus removal occurs by both biological uptake of phosphorus and chemical precipitation 

with ferric chloride.  The amount of phosphorus removal by biological uptake will increase at the 

8,200 hogs per day production rate, and the ferric chloride dose rate will be adjusted to reliably 

achieve the effluent phosphorus permit limitation.   

 

The empty cassette slots in each of the two membrane trains have been filled. One cassette with 

the 340 ft2 membrane module was removed from one of the trains and installed in the other train.  

Then the second train was fully populated with the existing 340 ft2 membrane module and two 

new 370 ft2 membrane modules.  This modification provided a 73% increase in membrane 

surface area from the previous membrane surface area; thus, providing significant increase in 

hydraulic throughput for the two membrane trains. 

 

 

 

 



 

14 

Disinfection 

 

The MBR effluent has low effluent suspended solids and turbidity, and as such is easy to 

disinfect.  A closed conduit ultraviolet disinfection system located inside the treatment building 

is used for disinfection. 

 

Two units are provided, each sized with a capacity 22.1 L/sec.  Both units will be required to be 

online with the proposed production increased operating condition of 8,200 hogs/day. 

 

 

Sludge Processing 

 

The projected sludge generation after the production increase to 8,200 hogs/day was estimated to 

be an average of 2,192 Kg/day (91 Kg/hr), with a maximum week value of 4,336 Kg/day (181 

Kg/hr).  A new centrifuge with a capacity of 635 Kg/hr was installed during the recent IWWTF 

expansion.  The new centrifuge will be able to handle the projected sludge generation for the 

8,200 hogs/day kill rate.  Both of the two smaller centrifuges still remain online, providing 

backup dewatering capacity as well.  

 

 

 

  



 

15 

CONCLUSIONS 

 

The process engineering analysis presented herein reviewed the R3 Innovations Industrial 

WWTP with anticipated increased flows and loads corresponding to up to a kill rate of 8,200 

hogs per day over a five to six-day production period.  The new flow Pre-Attenuation tank at the 

production plant significantly reduces the current flow rates after production expansion/upgrade 

to significantly lower flow rates through the IWWTF than the flow rates through the IWWTF 

before the expansion/upgrade.  The findings from the process engineering analyses presented in 

this report follows:  

 

• Headworks. New headworks facilities consisting of a new lift station, new rotary drum 

screen, and a new pre-attenuation tank were recently installed at the production facility, 

and the new headworks as designed will provide adequate capacity at the projected 

higher production flows and loads from the 8,200 hogs/day kill rate.  

 

• Raw Influent and Screening.  Process wastewater flows (pre-attenuation tank effluent), 

sanitary sewer wastewater, barn waste, and truck wash flows are combined just outside 

the processing facility.  The existing pump station lifts the combined wastewaters into a 

force main and conveys flows to the primary treatment building at the IWWTF. With the 

installation of the new pre-attenuation tank, this lift station will be adequate for the 

projected design basis flows and loads from the 8,200 hogs/day kill rate. 

 

• Primary DAF. Like the headworks equipment, the DAF unit will have sufficient 

hydraulic and solids loading capabilities.  The largest increases are expected to occur in 

duration with the heavy wastewater flows.  The result will be greater chemical use and 

more sludge production. Chemical use can be expected to increase proportionately with 

the flows and loads.  The primary DAF will be adequate for the projected design basis 

flows and loads from the 8,200 hogs/day kill rate. 

 

• Attenuation Tank. This tank was originally sized for 2.5 days at an equalized flow of 

1,520 m3/day. The flows will be higher, but the downstream unit processes will be 

adequate for the anticipated operating conditions at the projected higher production flows 

and loads from the 8,200 hogs/day kill rate. 

 

• Secondary DAF.  The secondary DAF has largely been unused but is still appropriately 

sized for the anticipated operating conditions at the projected higher production flows and 

loads from the 8,200 hogs/day kill rate.  The second stage DAF can be placed online if 

needed to reduce the loadings to the secondary biological MBR treatment system.  

 

• Activated Sludge.  The activated sludge system is composed of the anoxic tank, two 

aerobic tanks, post-anoxic tank, and ultrafilter membrane system from General Electric 

(now SUEZ) There is sufficient capacity in the tankage to accommodate the increase in 

organic capacity.  The aeration system will have adequate capacity for the increase in 

load. There are three existing aeration blowers, two duty and one standby.  The third 

blower may be required at the maximum week operating conditions.  Phosphorus 

removal occurs by both biological uptake of phosphorus and chemical precipitation with 

ferric chloride.  The amount of phosphorus removal by biological uptake will increase at 



 

16 

the 8,200 hogs per day production rate, and the ferric chloride dose rate will be adjusted 

to reliably achieve the effluent phosphorus permit limitation.  The two membrane tanks 

have been expanded with new modules to provide maximum capacity and are now 

capable of treating the anticipated flows.  The secondary biological MBR system will be 

adequate at the projected higher production flows and loads from the 8,200 hogs/day kill 

rate. 

 

• Sludge Handling.  A new centrifuge with a capacity of 635 Kg/hr was installed during 

the recent IWWTF expansion/upgrade.  The new centrifuge will be able to handle the 

projected sludge generation for the 8,200 hogs/day capacity increase.  Both of the two 

smaller centrifuges still remain online, providing backup dewatering capacity as well.  

 

In summary, based on the process engineering evaluations provided in this report, the R3 

Innovations Industrial WWTP will be able to reliably process and treat the anticipated 

flows and loads from a production kill rate of 8,200 hogs/day. 

 

 

 

 

 

 




